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Eﬁ-“,‘f&*' PART NAME - DESCRIPTION
— [#6xl; WOOD SCREW, ROUND HEAD

ABI2-100 |TURNTABLE ASSEMBLY .
B12-45-3]  ROLL PIN
BI2C-45 ADAPTER, 45 R.P.M. RECORD

Bi2-45-2] SPRING, ADAPTER
“UC-94 STROBE DISK

\812=10I TURNTABLE SUBASSEMBLY
Bi2-91 |BALL BEARING

#10-32xp MACHINE SCREW, RD. HD.
743-20 |WELL

WIRENUT, IDEAL # 718
BINDING LUG, ZIERICK #344
|SLEEVING, Y% I.D. X 1" LONG
10-32 HEXNUT

#10 LOCKWASHER, KANTLINK

# 10 WASHER, STD.

-93 CONDENSER. ASHLAND —ASHLAND # 4800-I

#10-32 HEXNUT
# 10 LOCKWASHER, KANTLINK
LAMP, ZIERICK #78

O
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# |0-3211" MACHINE SCREW, BINDING HD.
10- 32 x 3/ MACHINE SCREW, BINDING HD.
D |IDLER PIVOT ASSEMBLY — 1
E-RING, WALDES-TRUARC #5133-25

CUP WASHER, STIMPSON D3014
BI12-54 SPRING, IDLER PIVOT -

Bl2=111 IDLER BRACKET ASSEMBLY |
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— E-RING, WALDES-TRUARC #5|33~25
B ~-35 IDLER WHEEL ASSEMBLY |
- 105 SPACER, IDLER ROLLER 1-2
—— |.  E-RING, WALDES ~TRUARG #5I133-25] |
— CUP WASHER, STIMPSON |
—15 SPRING, IDLER RETURN [
BI2-113 ELEVATOR SUBASSEMBLY —
Bl12-112 [ 0 ASSEMBLY

——  |SCREW, THUMB, TYPE 9
5-8-12-61-1|WRENCH, BOX TYPE

5ILOT LIGHT 8 RESISTOR ASSEMBLY

——  |E-RING, WALDES - TRUARG #5105-18 | ‘ PAPERCLIP AND

BIi2-2__|ROD ~_| SLEEVING (FOR
o lieveR oFT _ L,@ma ONLY )
~59 |TENSION SCREW, SHIFT LEVER RETURN | | ! i ; : -I—-——-..tl \
=74 |SPRING, LEVER PRESSURE - | SN
-73 |PAD, LEVER PRESSURE SPRING | | | l .
WRENCH, ALLEN HEAD

—— |#8-32xp SET SCREW, ALLEN HEAD |1 | : g .
-84 |KNOB, SPEED SELECTOR ~ -

e

—_— E-RING, WALDES-TRUARC #5133~-25
I12-150 |[CAM ASSEMBLY
NUT T -20

BUSHING .
SWITCH 8 CONDENSER ASSEMBLY

SWITCH ASSEMBLY F
|
2

UC-98] _ CONDENSER
SLEEVING, /s I.D. X | LONG

—— TUBING,OIL 5.L5%"
— TUBING,OIL 234"

OILER, BUNDY TUBING
EYELET, STIMPSON A7I8

i/a-268 PALNUT
GRODUNDING STRAP ASSEMBLY
—_— a~28 HEXNUT

— | WASHER, STEEL 34 x 4 X Wg_
UC—49 [SPRING, SHIFT LEVER
—— |WASHER, FIBER ¥4 X 14 X 32

| —
—— |#10-32x1/2 MACHINE SCREW, RD. HD.

— _ |#10 LOCKWASHER, KANTLINK
1217 |PLATE, SHIFV LEVER GUIDE
—21 |GUIDE, SHIFT LEVER

—14_|SPACER

—— |WASHER, FIBER ¥4 X /4 X e
-13 |GUIDE, SHIFT LEVER

-25 |FILLER BLOCK
312-16 " JGUIDE, LEVER PRESSURE SPRING

#10-24 x ¥4 MACHINE SCREW, TRUSS HD.
#£10-24 PALNUT

#10~24 x Vs MACH. SCREW, BINDING HD.
#8-32 x g MACH. SCREW, BINDING HD.
#10 WASHER, 1"x Vs

#8 WASHER, Vs X /32

66 | SCREW, FLAT MEAD

312H-130| HYSTERESIS MOTOR ASSEMBLY
BI2-140[G.l. MOTOR ASSEMBLY
SPACER, ¥ X .196 1 Y35
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—— #6-32 HEXNUT

—47 |STUD, CAM ROLLER
=76 |DEARING, CAM ROLLER
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BI2—121 |[SHIFT LEVER SUBASSEMBLY

-

— [a—28 HEXNUT
STUD, SHIFT LEVER
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312-10 |FRAME
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